
CNW70.1 | Welded Coil Nailer

11

Ref No Part No Description

1 613000 Cap Assem
2 613001 Flat HD Bolt M6 x 20 DIN7991
3 613002 Front Bracket
4 613003 Exhaust Cover
5 613004 Exhaust Filter
6 613005 Exhaust Filter Plate
7 623149 Hex Soc. HD. Bolt M6 x 25 DIN912
8 613006 Protector
9 613007 Cap
10 613008 Spring
11 613009 Washer
12 613010 O - Ring
13 613011 Piston Head Valve
14 613012 O - Ring
15 613013 Seal
16 613014 Plain Washer
17 613015 Piston Stopper
18 613016 O - Ring
19 613017 Driver Assembly
20 613018 Cylinder
21 613019 O - Ring
22 613020 Cylinder Ring
23 613021 Collar
24 613022 O - Ring
25 613023 Gasket
26 613024 Body
27 613025 O - Ring
28 613026 Bumper
29 613027 O - Ring
30 613028 Rubber Grip
31 613029 O - Ring
32 613030 Cover
33 613031 Rolled Pin
34 613032 Nose Asm.
35 405312 Hex Soc. HD. Bolt M8 x 20 DIN912
36 613033 Stepped Pin
37 613034 Retain Rubber
38 613035 Nose
39 613036 O - Ring
40 613037 Feed Piston
41 613038 O - Ring
42 613039 Spring
43 613040 Spring
44 613041 Feed Piston Stop
45 613042 Spring Collar
46 613043 C - Ring
47 613044 Stepped Pin
48 613045 Spring
49 613046 Feed Pawl
50 613047 Retain Rubber

Ref No. Part No. Description

51 613048 Check Pawl
52 613049 Spring
53 613050 Stepped Pin
54 613051 Door 
55 613052 Switch Asm.
56 613053 Spring
57 613054 Trigger Assembly
58 613055 Trip Guide
59 613056 Spring
60 613057 Adj. bolt
61 613058 Contact Trip Block
62 613059 Adj. Nut
63 613060 Spring
64 613061 Safety Lever
65 613062 Nose Cover
66 613063 Dust Cover
67 613064 Rubber Insert
68 613065 Nail Adj. Support
69 400828 Rolled Pin 3 x 20 DIN1481
70 613066 Nail Support
71 613067 Spring
72 613068 Set Shaft
73 613069 Slide Rod
74 613070 Magazine
75 615938 Lock nut M5
76 070545 Flat Washer M6
77 166063 Hex. Soc. HD Bolt M x 20 DIN912
78 613071 U. HD. Bolt M6 x 12 ISO7380
79 615942 UM. HD. Bolt M5 x 12 ISO7380
80 613072 Magazine Cover

�

�

�

�

�

�

�����

	����




��

��

��

��

��

��

��

��

�	

�


��

��
	�

�


�	

�� ��

��

��
��

��

��

��

��

��

��

��

�


�	

��

��

��

��

��

��

��

�


�	

��

��

��

��
��

��

�	

�

��

��
��

�


�	

��

��

������

�� ��

��

��

��
��

��

��

�	

��

�


��

��
��

��

��

��

��

��

��



CNW70.1 | Welded Coil Nailer

11

Ref No Part No Description

1 613000 Cap Assem
2 613001 Flat HD Bolt M6 x 20 DIN7991
3 613002 Front Bracket
4 613003 Exhaust Cover
5 613004 Exhaust Filter
6 613005 Exhaust Filter Plate
7 623149 Hex Soc. HD. Bolt M6 x 25 DIN912
8 613006 Protector
9 613007 Cap
10 613008 Spring
11 613009 Washer
12 613010 O - Ring
13 613011 Piston Head Valve
14 613012 O - Ring
15 613013 Seal
16 613014 Plain Washer
17 613015 Piston Stopper
18 613016 O - Ring
19 613017 Driver Assembly
20 613018 Cylinder
21 613019 O - Ring
22 613020 Cylinder Ring
23 613021 Collar
24 613022 O - Ring
25 613023 Gasket
26 613024 Body
27 613025 O - Ring
28 613026 Bumper
29 613027 O - Ring
30 613028 Rubber Grip
31 613029 O - Ring
32 613030 Cover
33 613031 Rolled Pin
34 613032 Nose Asm.
35 405312 Hex Soc. HD. Bolt M8 x 20 DIN912
36 613033 Stepped Pin
37 613034 Retain Rubber
38 613035 Nose
39 613036 O - Ring
40 613037 Feed Piston
41 613038 O - Ring
42 613039 Spring
43 613040 Spring
44 613041 Feed Piston Stop
45 613042 Spring Collar
46 613043 C - Ring
47 613044 Stepped Pin
48 613045 Spring
49 613046 Feed Pawl
50 613047 Retain Rubber

Ref No. Part No. Description

51 613048 Check Pawl
52 613049 Spring
53 613050 Stepped Pin
54 613051 Door 
55 613052 Switch Asm.
56 613053 Spring
57 613054 Trigger Assembly
58 613055 Trip Guide
59 613056 Spring
60 613057 Adj. bolt
61 613058 Contact Trip Block
62 613059 Adj. Nut
63 613060 Spring
64 613061 Safety Lever
65 613062 Nose Cover
66 613063 Dust Cover
67 613064 Rubber Insert
68 613065 Nail Adj. Support
69 400828 Rolled Pin 3 x 20 DIN1481
70 613066 Nail Support
71 613067 Spring
72 613068 Set Shaft
73 613069 Slide Rod
74 613070 Magazine
75 615938 Lock nut M5
76 070545 Flat Washer M6
77 166063 Hex. Soc. HD Bolt M x 20 DIN912
78 613071 U. HD. Bolt M6 x 12 ISO7380
79 615942 UM. HD. Bolt M5 x 12 ISO7380
80 613072 Magazine Cover

�

�

�

�

�

�

�����

	����




��

��

��

��

��

��

��

��

�	

�


��

��
	�

�


�	

�� ��

��

��
��

��

��

��

��

��

��

��

�


�	

��

��

��

��

��

��

��

�


�	

��

��

��

��
��

��

�	

�

��

��
��

�


�	

��

��

������

�� ��

��

��

��
��

��

��

�	

��

�


��

��
��

��

��

��

��

��

��


